





i,

POLICY

It is the policy of J. A, Freeman & Son, Inc. to constanily improve its
products whenever it is practical to do so.

J. A, Freeman & Son, Inc. reserve the right to redesign or change its
equipment or component parts thereof without incurring any obligation to
install or furnish such changesg on equipment previously delivered.

Unauthorized changes or additions to equipment manufactured by J4. A,
Freeman & Son, Inc. relieves the company of further responsibility for
warranted operation and breakage replacement.




INSTRUCTIONS FOR ORDERING PARTS

Part number and description of part,

(a) Parts should NOT be ordered from illustration only.

{b} Parts should NOT be ordered from numbers on castings.
Order by bale wagon serial number and model,

Much delay and confusion can be aveided if parts numbers are
arranged in sequence on all orders,

State how {0 ship: whether by truck, stage, maﬂ. rail, express
or freight, air express or air freight,

Claims for shortage or ervoy in handling of an order for parts
must be made upon receipt of goods.

Address all orders for parts as follows:
4. A, Freeman & Son, Inc,
Parts Department,
2034 N, W, 27th Avenue,
Portland, Oregon 97210
Place gerial number of machine here for your convenience:
Bale wagon Serial No.

Motor Serial No.

Left and right of machine are understcod to mean from a posi-

tion facing in the direction of baler travel,

Permission must be secured before any parts are returned for

credit, When parts are returned, the freight must be prepaid or

arrangements made so that they can be brought in by our trucks,

“NOTE"

Parts are identified by reference numbers. See parts list
for correct part numbers, DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS.




Pickup .........
Frout Elevator , ., .,
Rear Elevator ....
Pickup Lift, . . ... .

Frame ... ......
Overhead Bale Guide
TrapDoor ., ... ..
Conveyor .......

I

“

3

e

I3

3

e

]

3

o

Cage Index & Bale Support.

Cage Hydraulics . . ...

Cage Trip . ......

.

Remote Trip Controls

Pusher . ........

Right Hand Side Mast.

Left Hand Side Mast

Carriage Drive , ..
Carriage . « o v o o v &
Mast ..........
Sgueeze. .. ... .. .

-

-

.

Main Frame .......
Main Frame Hydraulics
Platform & Engine Hood
Steering & Seat . .....
Cab .. .0 neens

Hydraunlic Control Levers, . .

a

.

a

Transmission Shift Mechanism

Throttle Control . . .

Brake & Clutch . . . .
Front Adle, . ,.,...
Rear Axle , ......
Drive Line. . . . ...

e 4 ¢ &8 =

Electric Systems, . ...
Motor Mount & Radiator
Alr Intake & Exhaust . .

%

e

BALE WAGON
Table of Contents

»

-

o

..
o oo

18, 19
20, 21

.. 23
24, 25

.21
28, 29
30, 31

36, 37




INDEX

Part Page Part Page Part Page Part Page
No, No, No, No, No. No. No, No.
01-101 ,.... 13 61-23L....., 23 61-663 ,.,... 32 02-118,,... 27
01-102.,.,,. 13 01-232 ., ...,. 23 01-564 ..., 9,13 02-119 , 34, 35, 37
01-183 ..... 13 01=-233..... 29 01-568 , ... 25 062-120 ..... 35
01-104.,..., 13 01-234....., 32 01~801 .., 3.,5,13 02-121 ..... 35
G1-165, .. 13,17 01-235 ... 13, 29 01-602 ..., 6,25 03-101.,... 23
01-106..... 13 01~301 . .3, 25, 29 01-603 ., .6, 19, 21 03-102,.... 41
01=-1067 ., .... 18 01-302 . .5, 23, 29 01-604 .,.., 13 03-103 ..... 41
01-108 ... 13,17 01-303..... 13 01-605 ,.... 13 03-104 ..... 41
0L~109..... 13 01-304..... 13 01-606 ,..,. 13 03-106 ., .... 41
01-130,.... 13 01-305", .. 19,21 01-607 ,.... 22 . 03~106 ..... 41
01-111 ..... 13 oo 25, 32 01608 ,, ... 29 03-107 .. ... 41
0f-3112..... 13 01-306..... 23 01-609 ..... 29 03-108..... 41
01-3113..... 13 01-307 ..... 23 01-610 ,.,.. 29 03-108 ..... 41
01-114....,. 13 01-308 ..... 23 01-611 ..... 29 03-110 . .... 41
01-115, ..., 13 01=309 ....,. 23 01-612 ...., 28 03-111..... 41
01-116.,.... 13 01-310..... 25 01-613 ..... 31 03=112..... 41
0i~317..... 13 01-311 ... 23, 28 0i-614 ., ... 32 03-113 ..... 41
01-118..... 13 01-312 .,... 28 01-615..... 32 03-114 ..... 41
01-119....., 13 01-313..... 26 01-616 ,..,.,, 13 03-115 ..... 41
01-121 .,... 29 01~314..... 29 01~-617 ..... 29 03-116 . ,... 41
01=122,.... 29 01-315,.... 29 01-618 .., 3,5,13 03-117 ., ... 41
01-123..... 29 01-316....,. 32 01-618 ,..,.. 32 03-118 ...,., 41
01-124 ..... 29 01-317,.... 29 01-701 , .. 25, 26 03-119 .., ... 41
01-126 ,..,. 29 01-4061 ... 13, 29 01-702 .13, 23, 25, 03-120 ....., 41
01126 ., , 22, 29 01-402 ... 13,17 ... 28,29 03-121 ,.... 41
01-127 ... 22,29 . 23, 25, 29 01-703 ... 13, 29 03-122 . .... 431
0l-128..... 29 01-403 ... 13, 29 01-704 ..... 8 03-123 ..,.,.. 41
01-131 ..... 29 01-404 ... 13, 29 01-705 . 5, 13,17, 03-124 ,,... 41
01-132.,.... 29 01-405...., 13 ce. 23,29 03-1256 . .... 41
01-133..... 29 01-406 ...,. 13 01-706 . .... 13 03-126 . ,... 41
01-134..... 29 01-407 .13, 17, 29 01-707 . .... 13 03-127 ..... 41
01-135..... 2% 01-408 ... 13, 29 01-708 ... 13,17 03~-128 ... .. 41
01-136,.... 29 01~409 .., 13, 29 01-709 ,.... 25 03~129 ....., 41
01-137 ..... 29 01-410 .., 13,29 01-710 ., ...13, 29 03-130 ....., 41
01-138..... 29 01l=-411 ..... 22 01-711 ..... 25 03-131 ... .25, 41
01-139 ..... 29 01-412 , ..., 29 01-712 , 13, 25, 29 03-132..... 41
01=-141 .. ... 29 01-413 ..... 28 01-713 . 13, 23, 25 63-133..... 41
01-142 ,.... 29 0l-414..... 28 01-714 ,.. 13, 29 03-134..,.. 41
01-143..... 29 01415, ,,.. 29 01-715 .13, 25, 29 08-135..... 41
01-I51 ... .. 23 01-501 .. ... 13 01-718 . .6, 23, 25 03-136 . ... . 41
01=-152 ,,... 23 QL-502 ..... 13 01-718 .,.... 26 03-137 ..... 41
01-153 ,.... 25 01-503..... 13 01-7268 . 5,13, 17, 063-138..... 41
01-154 ..... 29 01-504 .13, 29, 33 . 23, 26, 29 03-189..... 41
01-201 ..... 29 01-505 ..... 13 01-721 .. ... 13 03~140 ., ... 41
01-202,.... 29 0i-506....., 13 01-722 ... 23, 29 03-141 ..... 4%
01-203.,... 3,29 01=507 . .... 13 01723 .5,13,17,29 03-142 . 23, 29, 41
01-204 ... 23, 29 01-508 ... 23,25 01-724 , 13,17, 23 03~143,.... 41
01~-205..... 26 01-509 ..... 23 01-725 ..... 13 03-144 .. ... 41
01-206 , .., 23, 25 01-510 . .... 23 01-726-... 13, 29 04101 . .1, 15, 37
01-207 . .... 25 01-511 ..... 23 01727 .. ... 23 04~102 , . ... 4]
01-208 .... 5,13 01-512 ... 29, 33 01-728 ..... 23 04-103 . 8,15,23,31
01-209 ... 23, 25 01-513..... 29 02-101 ..... 3,5 04104 . .... 11
01-210 .. ..19,29 01-514..... 29 62-102 .....3,5 04-105 . .... i1
01-211 . 23,25, 29 01-515..... 28 02-103 ..... 04-106 ,.... 15
eo . 6,21 0Ll-550..... 6 02-104 .3, 5, 9, 10 04=-107..... 15
01=212.,.,... 23 01-381 .... 9,13 (2-3106 ...,. 15 04-108 ,.,.. 15
01-213 , 23, 25, 26 01-552 ., .. 13, 17 02-106 ..... 17 04-109 , .. .15, 34
01-214..... 25 01-553 ... 13,17 02-107 ... 19,21 04-110 . .... 32
01-215 ... 25, 26 01-554 ... 19, 21 02-108 .19, 21, 22 04~-11%1 , . ... 37
01-216 ,.... 26 01-585..... 23 02=-109..... 22 04-112 ...,, 31
01=-2E7 .. ... 26 0F~B56..... 25 02~110 ..... 22 05-i01 .....3, 5
01-218..... 13 01-557 ... 25, 26 62-11r . ..., 22 05-102 . ... . 16
01-219 ..... 13 01-588 ....., 32 02-111 ..... 23 05~103.,.... 18
01-220 ... 13,17 01-5589 . .13, 17, 19 02-113..,.., 25 05-104 ..,...8,5
01-221 .., 13, 29 ce. 19,21 02-114 , ., .. 25 05-105  3,5,15,35
01-222 . .5, 13, 29 01560, ,, 23,26 02-115 .. ... 25 05-106 ., ... 25
0i-229 ... 29, 32 01-561 ., ., 6 02-116 ... .. 26 095-107 . . 3, 5, 10

01-230 ..... 29 01-562 . ,, 13, 17 02-117 ..... 26 05-108 . ....3,5




_ INBEX
Part Page Part Page Part Page Part Page
No, No. No, No, No, No. No No.,
05-109 , .. 18, 21 06-120 ,.... 26 11-120..... 11 12102 . ..., 19
05-110,,,,. o1 08-121 .. ... 29 it-121...,.. i 12103 . .... 18
65-111....3, 5 06-192 , . 17 11-122,.... 11 12-104 .0 0w 19
05-112 .....3,5 08-123 ,,... 17 11-123 .. ... 11 12-105 . . 19
05-113..,.. 5, 10 06-124 , . 32 =124, , ... 11 12-106 .. ... 19
05-114 ..... 5 06~125 .. 33, 387 11-325 . ..., 11 12-107 .. ... 19
05-115..,, 5,15 06-126 ,.,.. 37 11~-128 ,,.,,, 11 12-108 ..... 19
05-116..... & 06-127 ,.... 34 11-127 ..... 11 12+109. . . 18, 21
05-117 ... .. 34 06~128 . .... 35 11-128 . .... 11 12-110 ... 19, 21
05-118 .. 33 06-12%..... 35 11-129,,,.. 15 12131 ..... 19
05-119 ..... 5 06-130..... 33 11-130 . . 15 12-112 ... 19, 21
05~120 . ... . 6 06=-131 .. ... 37 11-1381 ..... 15 12-113 ... 15,21
05-121 ... .. 10 06-132..... 9 11-132,,,,. 15 12-114 .19, 21, 22
05-122 189, 21, 22 06-133,.... 33 11=-133 . ..., 15 12-116... 18,21
05-123 ,.,... 10 06~134..,,.., 42 11-134..... 15 12-116 . 19, 21
05-124 .,,,, 15 06-135 . 43 11-135,.... 15 12-117 . 19, 21
05-125 . 186, 34 06-136 ., .... 37 11136, .... 15 12-118 ... 19, 21
05-126 ... 16, 34 10-101,,... 1 11-187,.... 15 12-119 ... 19, 21
05-127 . .... 16 10-102 . .... 1 11-138 . .... 15 12-120 ., ..., 19
05-128 ,,... 18 10-103..... 1 11-139.,.... 15 12-121 . .... 19
05-129 ,...., 16 10-104 ., . ... 1 13-140 . ..., 15 iz-122 .., 19, 21
05-130 ..... 15 10-105...., 6 11-141..... 15 12-123 ... 19,21
05-131 ..... 15 10-106..... 3 11-142 ...., 15 12-124 ... 19,21
05-132 ..... 15 10-107 . 3 1i-143,.... 15 12325 ... 19, 21
05-1383,,. 15, 83 10-108 ... 8 11-144 ,,... 15 12-126 .., 19, 21
05~134 ., ... 25 10-108 ..... 3 11-145, ... . 15 i2-3128 ..... 19
05-135,,,,, 25 I0-116..... 3,5 11-146 ,..,. 15 12~128,,.., 19
05-136 ,,... 25 10-111. .... 32,5 11147 . .... 15 12-130 ,.... 18
05~137 ..... 19 10-112..... 3 11-148. ..., 15 12-131 ..... 19
05-138 .,...., 19 10-118..... 3 11~149 ..... 15 12-132 ,,... 19
05-139 ,.,.., 21 10-114... .. 3 11-3150 .,.... 15 12-183..... 18
05-146 ,, ... 22 103115 ., ... 3 11-151..... 18 12-134,.... 21
05-141 , . ., 29 10-116 ,,... 3 11-152,.... 15 12-135 . .... 21
05-142 ..,,, 22 10-137 . . .. .. 5 11~153..... 15 12-136..... 21
05~143 ..,.. 22 10-118..... & 11-154 ,.... 15 12-137 . .... 21
05-144 , ., .. 22 10-119 ., .... 5 11-155..... 15 12188 .. ... 21
05-145 , 19, 21, 22 10-120 ..... 5 11-156..... 15 12-139 . .... 21
05-146 , ., 23,25 10-121 ..... 5 11-157 ., .. 15 12-340 ..,., 21
05-347 ,, ... 23 10-122 , . ... 5 11-158 . ..., 15 12-141..... 21
04-148 ... .. 23 106-123 . .... 5 11-159,,... 15 12-142,.... 21
05-148 ..,.,. 34 10-124 ., 5 11~160.... ... 15 12-143 .. ... 21
05150 . 35 10-125 ... 5 11-161..... 15 2-144 ., ... 21
05151 ..... 33 10-126..... 5 11-162..... 15 12-145..... 21
05-152...... 34 10-127 ..... 5 11-163..... 15 12-146 ..... 21
05-163 ... 33, 35 10-128..... 6 11-164..... 16 12-147 .. ... 21
05-154 ... .. 22 10~129 , . 3 11-165 . .... 15 12-148 ., ... 21
05=155 ,,... 25 10-130 . . 3 11-166 ,,... 16 12-149 .., 17,21
05-156 . .. 19, 21 10-901. ... 1 11-167 . .... 17 12-180,.... 19
05-901 .,...3,5 10-902..... 3 11-168 ,.... 17 12-151 ... .. 19
05-902 .. ... 3,5 10-808,...,. 35 11-169 . ..,. 17 18~101 ,.... 22
06-101..... 6 11-101, ... 8 11-170 ., ... 17 13-102 . .... 23
06-102 ... .. é 11-102 . ... 8 11-171, ..., 17 13-103..... 23
46~103 ,.,.. & 11-103.... 8 11=-172 .. ... 17 13-104 . ..., 23
06-104 .,... 9 11-104 ..,,.. 8 11-178, .... 17 13-105..... 23
06-105 , 13, 25, 29 11-105,,.,., 8§ 11-174,.... 17 13-106 ... .. 23
06-106 , .., 13, 29 11-106 ..... 8 =195 .. ... 17 13-107..... 23
06~107 ... 18, 34 11107 ..... 8 11-176 . ..., 17 13-108 ..... 23
06-108 ..,... 18 11-108...., 8 =177 .. ... 17 13-109 ... 23, 27
06-109 .. ... 16 11-108 . .. 17 1-178 .. ... 17 13-110..... 23
06-110 ,.,... 16 11=-310 ..... 9 1I~179,.,.. 17 14-101..... 25
06-111 ., ,. 16, 29 =111 ..... 9 11-180 . ..., 17 14-102 ., ..., 25
66-112 , . ,,. 17 11-112 , . 8 11181 ..... 13 14-103,.,... 25
06-113 ... 19, 21 11-118..... 10 11-182 . .... 29 14-104 ... .. 25
06-114 ,.... 23 1i-114 ,.... 10 11-183 .. ... 17 14-1056 , ..., 25
06-115 , 23, 25, 26 11-115 . . 10 11-184 .. ... 15 14-106 . ,... 25
06-1186 . 23, 25, 34 11-116 . .... 10 11-185 . ... . 15 14-107 .. ... 25
06-117,.,...3, 5 11117 ..... 10 11-186 o . ... T 14-108 .. ... 25
06-118..,... B 11-118..... 10 11-901 . ..., 10 14-109 ,..,. 25
06-119 ,.... 25 11-119,.... 11 12-101 . .... 19 "14-110,.... 25




vvvvv

.....

-----

-----

.
®
"
a
.

a
LY
s

-
-
3
?
°

-----

-----

.....

.....

.....

o s e

R

2 s a

e & &

e

o s 4

2 e @

v e

PR

PR

S

L

o v 4

-----

aaaaa

““““

-----

-----

.....

.
.
.
.

......

------

-
o =
-

.
.
.

-----

.....

-----

.....

.....

.....

.....

-----

-----

.....

.....

-----

.....

-----

-----

-----

-----

-----

.....

+




REF.
NO.

3 e Lo 0 e

L= e ls +]

il

PART

NO.
10-101
10-102
10~103
10-104
04-101

10-801

PiCKUP

DESCRIPTION

Pickup Frame

Pickup Runner, right hand

Pickup Runner, left hand

Pickup Bale Check

Spring (F747T)

1/2" x 14" NC Cap Screw

5/16" x 1~1/4" NC Cap Serew,
2 used

5/8" x 2" NC Cap Screw

5/8" x 2-1/2" NC Cap screw

3/8" x 1-1/2" NC Cap Screw
8 used

Pickup Assembly Complete







REF.

Z
©

=3 Gy O b 0 DO e

10
11
iz
i3

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

34
35
36
37
38
38
40
41
42
43

PART
NO.

10-108
10-167
10-108
10-1090
16-11¢
10-111
01-601
01-618
05~-101
02-104
10-112
01-301
01-203
05-201
0b=-111
05-112
02-101

10~-113
10-129
10-114
10-115

05-104
05-105
02-102
06-117

10-116

05=108
05=-167
05502
10-902

FRONT ELEVATOR

DESCRIFTION

Bale guide, elevator, 2 used

Pipe mount, bale guide, 2 used

Pipe, bale guide

Frame, front elevator

Plate, roller moumt, RH

Plate, roller mount, LH

Hydraulic motor, elevator drive, ASK Charlynn

Seal kit for 01601 orbit motor

Sprocket, elevating chain, 8 tooth, 2 used

Bearing, drive shaft, FLCT 1" Fafnir

Drive shaft, front elevator

1/2" x 459 swwel adapter, 2 used, 9355 % 8 x SWH

1/2" Hydraulic Hose, 65", 2 used

Chain coupler, D4016 x 1" x 1"

Chain coupler half, 1" bore

Coupler chain

Rolier, 6206 BCA, 2 used

Jam nut, 1" NF,. 2 used

Chain track, 2 used

Chain, front elevator, 136P-#550, 2 used

Tightener bracket, elevating chain, 2 used

Bale lifter

Nut, 1" NC Castelated, 2 used

Sprocket, 7 tooth idler, #550, 2 used

Set collar, 3/4", 2 used

Bearing, idler sprocket, 2 used, P204KRN-P2 Fafnir

Snap ring, 2 used, N5004~181 Truarc

Machinery bushing, 3/4" x 12 ga, 2 used

3/4" x 3" NCHT cap screw, 2 used

Pin, 1", 2 used

5/16" x 1" NCHT cap screw, 20 used

3/8" x 1" NCHT cap screw, 6 used

5/16" x 1-1/4" NCHT cap screw, 4 used

5/16" NC set screw, 4 used

3/8" x 3/4" NCHT cap screw, 4 used

5/16" x 3/4" NC socket, button head cap screw,
2 used

3/8'" x 2-1/4" NCHT Cap screw, 4 used

Woodruff key, 1/4' x 1"

Key, 1/4" x 1"

Key, 1/4" x 1~3/4", 2 used

1/2v x 1~-1/4" NCHT cap screw, 4 used

Flat washer, 1" {as required)

Offset link, #550, 2 used

Connector link, #5508, 2 used

Sprocket with bearing, 7 tooth idier, #550

Front elevator assembly complete







REAR ELEVATOR

REF, PART
NO. NO. DESCRIPTION
1 10~117 Frame, rear elevator
2 10~130 Chain, rear elevating, 119P-#550
3 10-110 Plate, roller mount, RH
4 02~101 Roller, 2 used, 6296 BCA
5 10=-111 Plate, roller mount, LH
6 42-102 Bearing, idler sprocket, 2 used, P204KRN-P2

Fafnir
(l 06117 Snap ring, 2 used, N5600~-18% Truarc
8 05-104 Sprocket, 7 tooth idler, #550
g 05-105 Set collar, 3/4"
10 10-118 Tighter bracket, elevating chain
11 01-705 1/2" x 909 gteel elbow, C3509 x 8 WH
12 01~723 1/2" x 3" extra heavy black nipple
13 01-720 1/2" x close extra heavy black nipple
14 01~-601 Hydraulic motor, elevator drive, ASK Char-Lynn
01-618 Seal kit for 01-601 Orbit motor
15 65=-501 Chain coupler, D4016 x 1" x 1"
05-111 Chain coupler half, 1" bore
05~112 Coupler chain
16 10-119 Pin, pickup pivot
7 06~-118 Snap ring, 2 used {F857) 5100~-100 Truarc
18 02-104 Bearing, drive shaft, FLCTL" Fafnir
19 05-101 Sprocket, elevating chain, 8 tooth
20 05-113 Sprocket, cage conveyor drive, 50814 x 17
21 05~114 Chain, cage conveyor drive, #50RC
22 10-120 Drive shaft, rear elevator
23 10-121 Mounting hinge, rear elevator to cage
24 10-122 Chain track, 2 used
25 01=-302 1/2'" straight swivel adapter, 9205 x 8 x 8WH
26 01-222 1/2" hydraulic hose, 24-1/2"
27 01208 1/2" hydraulic hose, 23"
28 05-11% Idler, chain adjusting {F7330)

29 3/8" x 1-1/4" NCHT cap screw
BRI 3/8" x 1'" NCHT cap screw
31 3/4" x 2-1/2" NCHT cap screw

32 05-107 Connecting link, #550 '
33 05-108 Offset link, #550

34 05~115 Connecting link, #RC50
35 05-116 Offset Link, #RC50

36 5/16" set screw

37 Key, 1/4" x 1~3/4", 2 used

38 Key, 1/4" x 1", 2 used

39 5/16" x 1~1/4" NCHT cap screw, 4 used
40 Woodruff key, 1L/4" x 1"

41 1/2" x 2-1/4" NCHT cap screw

42 3/8" x 3/4" NCHT cap screw

43 05=-902 Sprocket with bearing, 7 tooth idler, #550

44 10-963 Rear elevator assembly, complete




REF.
NQ.

Lo b

e
= O W -1

s
Do

PART
NO.

10123
10=124
10=-125

10-126
04~-102
06-120
10-127
10-128
10-105
06~101
01-550

01561
01-211

PICKUP LIFT

REF.
NO.

13

DESCRIPTION

Arm, pickup support

Pivot tube, pickup support arm

Bearing, pickup support arm
pivot tube

Lever, pickup lift and balance

Spring, pickup and balance

Chain, pickup Lift, 1/2" x 13 links

Strap, chain comnector, 2 used

End block, pickup cylinder

Eye bolt, pickup balance spring

Hook, pickup chain, 808 Midland

Hydraulic cylinder, pickop lift,
2-1/2" x 8" Crogs

Seal kit for 01-550 cylinder

3/8" hydraulic hose, 24"

14
15

16
i¥)
18
19
20
21
22
23

24

PART
NO.

01-602
01-603
01-718
01-704

06102
06-103

DESCRIPTION

Breather, 1/2", PM~BH¥-3 Prince
Breather, 3/8", PM-BHF-4 Prince
3/8" close extra heavy black nipple
3/8" x 900 steel elbow, C3509 x
SWH
Pin, eylinder, with keeper, Cross
Pin, with key, /16" x 2"
1/2" % 2-1/2'"" NCHT cap screw,
6 used
5/8" x 2~1/2" NCHT cap screw,
2 used
5/8" x 2" NCHT cap screw
3/4" x 6" NCHT cap screw
5/8" % 2-1/4" NCHT cap screw,
7 used
1/2" x 1~1/2" NCHT cap screw,
2 used
Zerk, 1/4" — 28, 2 used




LEFT SIDE - REAR WIEW

~186

CAGE FRAME

Part No. 11

DESCRIPTION

Rear Elevator

PART
NO

REF
MNO.

Overhead bale guide

Trap deor

Cage Conveyor

Cage index and bale support

Cage trip
Pusher



VELOCCOIrietid

REF.
NO.

000 =3 Oy Ok o b

QOVER HEAD BALE GUIDE

PART

NO.

11-101
11~-102
11-103
11-104
11=105
11-106
11=167
11-108
04-103

DESCRIPTION

Frame, overhead bale guide

Pin, bale kicker

Bale kicker

Mount, bale kicker assembly, LH
Guide, pickup bale, LH

Guide, pickup bale, RH

Mount, bale kicker assembly, RH
Pin, over head bale guide

Spring (F268)




REF.
NO.

1
2

3
4
]

PART
NO.
11110
02-104

11-111
11-112
06-104

01-551
01-564

06-132

TRAF DOOR

DESCRIPTION

Shaft, trap door

Bearing, 1" flange, FLCT-1"
Fafir, 2 used

Trap door

Cylinder arm and stop, trap door

Clevis pin with cotter, 1/2 x 1~3/4"
(F1323)

Cylinder, trap door, (F5953)

Seal kit for 01~551 cylinder

Key, 1/4" x 1-1/2" ‘

5/16" x 1~1/4" NCHT cap screw,
4 used

3/8" x 2-1/4" NCHT cap screw

Set screw, 1/4 NC

Clevis pin w/cotter, 1/2" x 1-3/8"
(F5049)




10

REF.
NO.

1
2

PART
NO,

11-113
11-114

05-121

02-104

11-501

05-107
05-123

11~115
05~113

11-116
11=117

11-118

CAGE CONVEYOR

DESCRIPTION

Idlexr shaft, cage conveyor

Adjustment plate, cage conveyor
chain, 2 used

Sprocket, 7 tooth, 1" bore #550,
4 used

Bearing, 1" flange, FLCT-1"
Fafnir, 4 used

5/16" x 1~1/2" NCHT cap screw,
8 used

Chaln, cage conveyor, 48 pitch
each side

Connecting link, #5560

Attachment link with slat mount,
CAB50

Slat, cage conveyor, 8 used

Sprocket, cage conveyor, driven,
50814 x 1"

Shaft, cage conveyor drive

Shield, cage conveyor drive chain

1/4" x 3/4" vound head rivet

5/16" NC set screw

Slat complete with attachment link,

Key, 1/4" x 1=-3/4"

Key, 1/4 x 1"




REF.

Lol o

Won =3,

10

12
13
14

N

CAGE INDEX AND BALE SUPPORT

PART
NGO,

11-115
04-104
11-120
N4=105

1i~121
11i-122
11-123
11-124
11125
11-126
11127
11~-128

DESCRIPTHON

Plunger tube, cage index valve

Spring, index trip, #310 Winks

Phunger, cage index valve

Spring, index trip return, #461
Winks

Rod, index valve relurn

Skid, index

Frame, index

Bale support

Mount bracket, bale support

Guide plate, bale support, 4 used

Mount angle, bale support, 2 used

Bale gulde tube, front

1/2" x 2-3/4" NCHT cap screw

3/8" x 3/4" NCHT cap screw

i1




12



REF.
NO.

P

P Co D OG0 - Oy U

P .

PARY
NO.

01-401
G1=707
0i=113
01=501
G1~-726
01402
01-403
0E=-101
01~714
01-703
01-404

01-115
01-112
01-104
0i-118
¢i-118
GL-107
0i-110
G1-=702
01-720
01-502
01-725
01-503
01-721
01-103
¥1-705
¢1=504
(¢1-505
01-T7L2

01-405
01=-406
01-119
¢1-506
01-604
01~407

01-7238
01724
01805
01-606
01-716
01-106%
01-102
06-106
03-117
01-408
01-507
01-111
01-106
01-409

QL-"T706
01-134
11-181
01-221
01=235
01220
01-713
QL~TL5
01~708
01-303
01208
01-222
01-410

01-108
01~105
01-552
01559
01601
01-618
01-218
01-219
01-304
06-105
01-553
01=562
01-551
01564
01-616

CAGE HYDRAULICS

DESCRIPTION

3/4" x 90° male tube fitting, 3 used, 8405 x 12WH
3/4" x 909 steel street elbow, £3409 x 12WH
3/4" hydrautic tube
Trip valve, SPYT-4=NR~NH Gresen
3/4% x 4 exira heavy black nipple, 2 used
5/8" straight male tube fitting, 17 used, 8205 x 10WH
5/8" x 90° male tube Ftiing, 8 used, 8405 x 10WH
5/8" hydraulie tube
3/4" x 1/2" steel bushing, 3 used, C3109x 12 x 8WH
3/4" steel tee, C3709 x 12WH
3/4" straight male fube fitiing, 2 used 8205 x
12WH {F3105)
3/4" hydraulie tube
5/8" hydraulic tube
5/8" hydraulic tube
5/8" hydraulic tube
3/4" hydraulic tube
5/8" hydraulic tube
5/8" hydraulic tube
1/2" steel tee, 7 used, C 3709 x 8 Wi
1/2" x clese extra heavy black nipple, 16 used
Check valve, 1/2", 66#, DC500-65 Bruning
1/2" steel cross, C395% x SWH
Check vaive, 1/2", DC500~5 Bruning
i/2" x 1-1/2" extra heavy black nipple
5/8" hydraulic tube
1/2" x 80° steel elbow, 11 used C3509 x SWH
Selector valve, S50 Gresen
Sequence valve, UA2-175-PDX Double A
1/2Y x 1/4" steel bushing, 3 used, C 3109 x
8x 4 WH
1/4'" x 80° male tube fitting, 8405 x 4WH (F3122}
1/4" straight male tube fitling, 8205 x 4 x 4 WH
1/4" Steel tube with fittings
Relief valve, JL.50 Gresen, RDI1A Cross
Hydraulic swivel block
1/2" x 90° Rotating swivel hydraulic fitting,
6 used, 5%UC~08 x 08 x 08 Imperial
1/2'" x 3" extya heavy black nipple, 4 used
1/2v % 6" extra heavy black nipple
Swivel arm, 15"
Swivel aym, 22"
1/2" steel coupling, 2 used, C3309 x 8WH
5/8" Hydraulic tube
5/8" Hydradlic tube
3/4' Tube clamp, 8 used, 100 3/4 Girard
3/4" Hydraulic tube
3/4" Tee tube union, 8705 x 12 WH
Index valve, 400 Gresen
3/4" hydraulie tube
5/8" hydraulie tube
3/4'" Straight male tube fitting, 2 used, 8205 x
12x 8 WH
3/4" x 900 Steel elbow, C3509 x 12 WH
3/4" hydraulic tube
Manifold, cage
3/&" hydraulic hose, 90", w/hose guard
1/2" hydraulic hose, 90", w/hose guard, 2 used
3/8" nydrauddie hose, 22", 2 used
1/2" x 3/8"5ieel bushing, C3105 x 8 x 6WH
1/4" Steel hex head plug, C3159 x 4 WH
1/9" x 450 Steel elbow, C 3559 x 8 WH
1/2" straighi swivel adapter, 2 used, 9205 x 4 x 4 WH
1/2" hydraulic hose, 23"
1/2" hydraulic hose, 24-1/2"
3/4" x 90% Male tube fitting, 2 used, 8405 x
12x 8 WH
5/8" Hydrautic tube
5/8" hydraulic tube
Hydraulic Cylinder, pusher, LC 2 x 65 Sp. Hypower
Seal kit for 01-552 cylinder
Hydraulic orbit motor, ASK Charlynn
Seal kit for 01-601 orbit motor
1/4" hydraulic hose, 28"
1/4" hydraulic hose, 52"
1/4% x 560 Swivel adapter, 2 used, 8405 x 4 x 4 WH
5/8" tube elarmp, 3 used, 100 5/8" Girard
Hydraulic cylinder, tis, PMC8408 Prince
Seal Ikit for 01-553 cylinder
Hydraulic cylinder, trap dooxr, {F 5953)
Seal kit for 01-551 cylinder
1/2" pipe with spring anchor

13







REF.
NO.

PART
NO.

11-129
05-130
11-130
056-115
05-~131
(04-106
11-131
i1-132
i1-133
11-134
11-138
05-132
1i-136
11-137
11-138
11-13%
11-140
04~-101
11~141
1i-142
11-143
11-144
1i~145
1i-146
04-1.07
1i-147
11-147
11-148
11-149
(4~108
11-150
11-151
04109
11-152
06-133
11~-153
1i-154
11-155
11~156
11-157
11~158
11-159
05~-105
11-160
11-161
05-124
11-162
11-163
04~103
11~184

11-185

CAGE TRIP

DESCRIFTION

Mounting plate, tie selector control
Ferrule, 1~-1/8"

Lever, tie selector valve

Connecting link, RC50

Ferrvule {F1461)

Spring (F4115})

Latch trigger

Cam, long stroke

Mount, manual control pusher trip cable
Lever, trip

Link, lever, 2 used

Ferrule, 7/16"

Lever, manual control pusher {rip
Mount plate, valve and trip

Trip rod guide

Trip, long stroke return

Trip release

Spring (F747) ,

Belease, latch trigger, long stroke
Mount, retracting latch

Lever, pusher trip siop

Trip rod, 3/4'" x g2

#od, mechanical control trip

Arm, mechanical control trip

Spring (F 278)

Retracting latch, mechanical control
Clamp block, mechanical controi return
Boller {¥'7079)

Trigger plate, long stroke

Spring (F 4210}

Pivot shaft, trigger plate

Control arm, long stroke

Spring, 528 Winks

Trip latch

Ferrule, 3/4"

Plate, trip mount

Stop, trip lever

Comnecting link, center bale trip
Control link, center bale trip

Lever, center bale trip

Trip mount, center bale

Shaft, center bale trip

3/4'" set collar

Trip arm, center bale

Mount plate, trip arm

1" get coliar

Trip arm

Spring hracket, swivel arm

Spring, (¥=-268)

Valve spocl stud

1/2" x 2-1/2" cap screw

/16" x 1=3/4" NC cap sorew, 7 used
1/4" x 1-1/4" NC cap screw, 3 used
5/16" x 2" {2 used}) NC cap screw, 2 used
3/8" x 1-1/4" NC cap screw, 6 used
5/16" x 1" NC cap screw, 2 used
7/16" x 2=1/2" NC eap screw, 4 used
1/4" x 1v NC (2 used) cap screw, 2 used
5/16" x 1-1/2" NC cap serew

Spring hook, "S" hook

15




16

REF.
NG,

1

| 3+]

=1 O O o O

11-164

05-126
06=-107
11-163
11-166
05-102

05=-127
05-128
05-129
06~108
06~108

06-110
06-111

REMOTE TRIP CONTROL

PART
MO,

05-125

13
DESCRIPTION
Knob, control lever, 4 used,
{F 5554)

Lever, remote control, center
bhale, long stroke & tie
Friction disc, 4 used, (F 1003)
Conical washer, 4 used (F 10602)
Lever, remote control, pusher tmp
Mount, control lever
Rubber grommett, 2870
India
Cable, manual control, ceanter bale,
32B30 Morse
Cable, manual control, long stroke &
tie, 2 used, 32B25 Morse
Cable, manual control, pusher 33B24
Morse
3/16" Clevis, 8 used
Clevis Pin, 3/16" x 5/8", 6 used
Clevig pin, 3/16" x 1", 2 used
Tie strap, nylon, 12 used
3/8" x I-1/4" NCHT cap screw,
4 used




REF.
NO.

B

20

21
22
23

24
25
28

PART
NO.

13-103
62~112

:13-104

13-105
13~106
13-107
04~-103
05-146
05-147
05-148
13-108
03-131
13~109
06-114
01-727
01-728
01-705

01-702
01i-5565

01-560
01302

01-722
01-720
01-713

01718
01-508
06-115

CARRIAGE

REF.
NO.

21

DESCRIPTION

Carriage frame

Roller, carriage, CFH 2-1/2"S
MeGill, 4 used .

Arm, tilt indicafor, {F6049)

Base plate, tilt indicator, {F6122}

Lever, tilt indicator

Link, tilt indicator spring

Spring, (F268)

Cable, tilt indicator, 1/16" x 332"

Roller, {F4067)

Bushing, (F4068)

Shield for roller, (F998)

Switeh, limit, (¥F946)

Bracketl, Limit switch

"M Bolt clamp, 4 used, 010 Chicago

1/2" x 20" extra heavy, black pipe

1/2" % 30" extra heavy, black pipe

1/2" x 909 steBl elbow, 3 used,
C350% x 8WH .

1/2'" steel tee, 3 used, C3709 x SWH

Hydraulic ¢ylinder, tilt, 2 used,
L.C4 x 68p, Hypower

Seal kit for 0E-555 cylinder

1/2" straight swivel adapter, 2 used,
9205 x 8§ x BWH

1/2" x 2" exira heavy black nipple

1/2" x close, extra heavy black nipple

1/2" x 3/8" steel bushing,
C310% x 8 x 6WH

3/8" x close, extra heavy black nippls

Restrictor vaive, F256B Pneutrol

Pin, 4 used with keeper, 2-1/2"
Hypower

28
29
30
31

32
33
34
35

36
37

38
39
40
41
42
43
44
45
46
47

43
49

50

PARY
NO.

01-306
01-402
01-307
01-308
0L-T24
01-152

13-110
01-50%

03~142
01L~510
01-511

01-151
01-2092
012086
01232
01~231
01-213
01-211
01=212
01 =204
01308

06-116
01~-311

13-102

DESCRIPTION

1/2" x 909 7OV ring, swivel adspter,
2 used, 9515 x 8 x SWH

5/8" straight male tube fitting, 8 used,
8205 % 10WH

1/2" Xolid adapter, 2HIO8F — 120RPM
Cross

3/8" x 969 "0 ring swivel adapter,
9515 x 8 x 6WH

L/2" % 8" extra heavy black nipple,
2 used

5/8" hydraulic tube, 2 used

5/16" x 5-1/2"" NC eap screw

Spacer, 1-3/4"

Solenoid stack valve, 4013«13~13~13~
12 VDC = FPS

Solenoid coil only

Relief valve, RDL1ICA Cross

Lockout valve, LOS0D Gresen,
(F5188)

5/8" hydraulic tube, 2 used

3/9" hydraunlic hose, 21", 2 used

3/8" hydraulic hose, 25", 2 used

1/2" hydraulic hose, 10"

1/2" hydraulic hose, 11"

3/8" hydraulic hose, 22"

3/8" hydraulic hose, 24"

3/8" hydraulic hose, 26~1/2", 2 used

1/2" hydraulic hose, 90", 2 used

1/2" straight "O" ring swivel
adapter, 9315 x 8§ x 6WH

Cable clamp, 3-4711 Balkamp,
{F5861)

1/2" x 90% swivel adapier, 9405 x
6x 8 WH

Spaceyx, 1-1/4"




24




REF.
NO.

BelieaBEN IR0 T o I o

10

51

52
53

PART

NOG.
14~101
14-102
14103
14~-104

14~105

02=-113

05-134
05-135
05-136
05-155

06~105
01-206
01-718

01701
01-711

01~715
01=310

01209
05146
06-116

01-705
061-305

01~207
05-106
14=-110
01-213
01-5608
01-712
01-=713
01-702
01-402

01-153
14-106
01-B56

01-565
01~602

02-114

14=-107
02-115
14-108
06-119
14-109
01=-215
01-211
01-214
01-301

01-557

01.=560
06-115

FAAIN MAST

DESCRIPTION

Main mast frame, outer

Main mast frame, Inner

Cylinder mount

Anchor bolt, Lift chain, 4 used

3/4" NF nut, 4 used

3/4" NF jam nut, 4 used

Pivot belt, main mast, 2 used

1" nut, castellated, 2 used

Roller bearing, main mast, MRC
30I8ZZ4, 10 used

Shim washer, 10 ga, (F4159)

Shim washer,14 ga.(F 4160)
Shim washer,18 ga.{F 4161}

Washer, {F 246}, 2 used

3/8" NC x 1" cap screw, 2 used

3/4'" x 2=1/2" cap screw, 3 used

Tube clamp, #100 x 5/8" Giraxd

3/8" hydraulic hose, 25", 2 used

3/8" close extra heavy black nipple,
7 used

3/8" steel tee, 2 used, C3709 x 6WH

3/8" x 1/4" steel bushing, 2 used,
C3109 x 6 x 4WH

1/4" steel hex head plug, 3 used
C3159 x 4WH

3/8" straight swivel adapter, 2 used,
9205 x 6 x 6WIL

3/8" hydraulic hose, 21", 2 used

Cable, tilt indicator

Cable clamp, 3-4711 Balkamp,
(F 5861)

3/8" steel coupling, 4 used,
3309 x 6WH

3/8" x 909 swivel adapter, 4 used,
9405 x 6 x 6WH

3/8" hydraulic hose, 137", 4 used

Lift chain, 139", 2 used, BL834

Bolt, chain connector, 4 used

3/8" hydraulic hose, 22"

Restrictor valve, F25B Pneutrol

1/2" x 1/4" steel bushing, C3109 x 8 x 4 WH
1/2" x 3/8" steel bushing, C310%x 8x 6 WH

1/2" steel tee, C3709 x 8 WH
5/8" hydraulic tube fitting, 2 used,
8205 x 10WH
5/8" hydraddic tube,
Guide rolley, 2 used
Hydraulic cylinder, main mast 1,
L.CA4 x 608p Hypower
Seal kit for 01-556 cylinder
Breather, 1/2", PM~BHF~3Prince
3/8" x 3-1/2"NC cap screw
Idler rolier, hose, 2 used, 6435BCA
1/2" x 1-3/4" Cap Screw
Idler Roller, Lift chain, 2 used

Roller Bearing, 306827 MRC, 4 used

Pin, Chain Idler Pufl&y, 2 used

Snap Rings, 4 used, 5100-113 Truarc

Main Mast Apron Frame

3/8" Hydraulic Hose, 28", 2 used

3/8" Hydraulic Hose, 24"

3/8" Hydraulic Hose, 17"

1/2" x 459 Swivel Adapter, 2 used,
9355 x 8 x 8WH

Hydraulic Cylinder, Side Shift, .C 4x 18

Sp Hypower
Seal kit for 01-857 cylinder
Pin With Keeper, Hypower
1/2" x 1/2" Socket Head Set Screw

25




\@2

L e J S

X . o B . : S

o Y e > e 5 ‘ 2
S (e r\/\f)' \\‘ TS T & 5 i3

SGUEEZE
REF. PARY _ ’
NG, NO. ' DESCRIPTION
1 15-101 = Squeeze arm, LH
2 15=-102 . Pin, squeeze side shift, 4 used
3 15103 Shaft, squeeze side shift, 4 used
4 02-116 Brass bushing, side shift bearing,

2 used, J9800 Bunting

B 15-104  Bearing, side shift, 2 used
6 15-105  ""U" belt, side shift bearing 2 used
7 15-106  Bearing saddle, side shift, 2 used
8 15-107  Shim, side shift bearing saddle
9 15-108 = Squeeze frame

160 15-109 Reller, side shift, 2 used

i1 02-117  Bushing, side shift roller, 2 used

MI-22 MeGill, (F4135)

12 - 06-120  Snap ring, side shift roller, 5100~
137 Truarc

13 01557 Hydraulic cylinder, squecze, 2 used,
LC4x18 85p Hypower

01-560  Seal kit for 01-557 cylinder

14 15-110  Bgueeze arm, RH

15 01-311  1/2" x 909 swivel adapter, 3 used,
9405 x 6 x 8WH

16 01-216 3/8" hydraulic hose, 43"

14 01-2056  1/2" hydraulic hose, 12"

13 01702  1/2" Steel Tee, C3709 x 8

19 01-720  1/2" close extra heavy black nipple

20 01~7T19  3/8" x 4 extira heavy black nipple

21 01-312  1/2v x 90° swivel adapter, 9405 x
8x 8WH

22 01-313  3/8" x 459 Swivel adapter, 2 used,
9365 x 6 x 6WH

23 01~217  3/8" hydraulic hese, 20"

24 01-213  3/8" hydraulic hose, 22"

25  01-215  3/8" hydraulic hoge, 28"

26 06-115  Pin, w/keeper, Hypower 2~1/2",
4 used

27 3/8" x 1" Square head Set Screw w/jam nut,
4used

28 01701 3/8" Steel tee, C 3709 x 6WH




REF.
NO.

Licie JRES B o N RO U A

i7

i8
19

20

21

22

23

24

PART
NO,

16~101
16-102
16~103
16~-104
16-105
16-106
16-107
16-108
16-109
16-110
16~-111
16-112
16-113
16-114
16=115

02-118

13=109

.
22}; }x?,j 1)

MAIN FRAME

DESCRIPTION

Main frame

Hose mount plate, fower

Tower )

Side trim, LH

Deck plate, LH

Bracket, side trim, 8 used

Side trim, RE

Deck plate, RH

Btop, squeeze, 3 used

Stop, carriage, rear, 2 used

Deck plate, center

Bracket, side trim

Bracket, side irim

Stop, carriage, front, 2 used

Mounting Bracket, limit switch mount,
2 used

Bushing, 1-1/8" x 1-3/8" x 1-1/2"",
§ used (F 4027}

3/&" x 1-3/4" NC flat head socket
Cap SCrew

5/8" x 1-1/2" NC cap screw

5/8" x 2-1/2" NCHT cap screw,
4 ysed

8/8" x 3/4" NC button head socket
cap serew

1/2" x 1-1/4" NCHT cap screw,
3 used

3/8" x 1" NCHT cap screw,
2 used

3/8" x 1" NC button head socket
cap screw, 16 used

Limit switch bracket, 2 used

27




28




MAIN FRAME HYDRAULICS

REF. PART REF. PART
MNO. NO. DESCRIPTION NO. NG,
1 01=-401  3/4" x 90° hydraulic tube fitting, 40 01~141
3 used, 8405 x 12WH 41 01=12%
2 01-142  3/4" hydraulic tube 42 01404
3 01-211  3/8" hydraulic hose, 24", 2 used
4 01=710  1/2" steel coupling, 5 used, C3309 i3 48 01703
X 8WH 44 01-714
5 0L-402  5/8" straight hydraulic tube {itting,
9 used, 8205 x LOWH 45 01-403
6 01~125  5/8" hydraulic tube
7 01-412  5/8" tee union hydraulic tube ﬁttmg, 46 01-128
2 used, 8605 x FOWH : 47 01-136
8 01-124  5/8" hydraulic tube ' 48 01-512
] 01-210  3/8" hydraulic hose, 47" i
10 1-1/4" x close standard black nippl 49 01726
i1 1~1/4" x 909 standard black elbow, 50 01~139
2 used 51 01-133
12 01=612  1-1/4'" hose nipple, 4 used, 73270016 52 01203
Gates 53 01-134
13 06-121 Bose clamp, 4 used, 4~1203BK 54 01~126
14 01-201 1-1/4" suction hose, 48", 3580-0125 55 01-127
Gates 56 01-413
15 01~611 Oil filter, FA203 Gresen
01=-617 Filter element, for 01-611 57 01~414
18 01-202  1-1/4' suction hose, 18", 3580~ 58 01-515
0125 Gales
17 3/4" x 1-1/4" standard black hex 03~142
bushing 59 01-131
i8 3/4" x close standard black nipple 60 01-132
i9 91-123  5/8" hydraulic tube 61 01-504
20 01-122  5/8" hydraulic tube
21 01409  3/4" straight hydraulic tube fitting, 62 01~720
' ¥ used, 8205 x 12 x 8WH
22 01-302 1/8" straight swivel adapter, 9205 x 63 01-230
8 x SWH | 64  01-233
23 01-314  3/8" straight swivel adapter, 9205 x 65 01-301
6x 8BWH
24 01-235  1/2" hydraulic hose with hose guard, 66 01-513
g0, 2 used 67 0i=-514
25 01-221 3/8" hydraulic hose, 90™ 68 01154
26 16-102 Hose mount plate, tower 69 0L=712
27 01-138  8/4" hydraulic tube
28 01-4i0  3/4" x 909 hydyaulic tube fitting, 70 01-715
4 uged 8405 x 12 x 8WH
29 01-702 1/2" gteel tee, 5 used C3709 X 71 06-105
SWH
30 0L-705 1/2" x 90° steel elbow, 4 used, C3509 72 06-106
: x 8WH 73 01-229
a 01-723 1/2" x 8 extra heavy black nipple 74 01=222
32 01-722 1/2" x 2% extra heavy black nipple 75 01315

33 01-407  1/2" x 900 rotating swivel fitting,
4 used, 59UC-08~08-08 Imp.

34 01-608 Swivel block, hydraulic 76 11182
35 01-609 Swivel arm, hydraulic, lower 77 01-204
38 - 0I-610 Swivel arm, hydraulic, upper 78 06-111
37 01-137  3/4" hydraulic tube 79 01-135
38 01-143  3/4" hydraulic tube 80 01-415
39 01-408  3/4" tee union hydraulic tube fitting,

2 used 8705 x 12WH 81 01=317

28

DESCRIPTION

3/4" hydraulic tube
5/8'" hydraulic tube
3/4" straight hydraulic tube fitting,
82056 x 12WH
3/4" Steel tee, C3709 x 12WH
3/4" x 1/2" Steel bushing, 31092 x
®x 12 x SWH
5/8" x 900 hydraulic tube fitiing,
8405 x 10WH
5/8" hydraulic tube
3/4" hydraulic tube
Valve, pickup and mast, SPYE~3m3w
NR¥NH CGresen
3/4" x 4" extra heavy black nipple
3/4" hydraulic tube
3/4" hydraulic tube
1/2" hydraulic hose, 65", 2 used
3/4" hydraulic tube
5/8" hydraulic tube
5/8" hydraulic tube
1/2" "O" Ring adapter fitting,
4 used, C5255 x 8 x 8WH
nOM Ring, 4 used, 7629 x SWH
Solenoid valve, carriage travel,
with relief, 4413F 12VDC FPS
Solenoid coil only
3/4" hydraulic tube
3/4" hydraulic tube
Valve, system selector & pickup
motor 2 used, 5-50 Gresen
1/2" x close extra heavy black’
nipple, 5 used
1/2" hydraulic hose, 50"
1/2" hydraulic hose, 60"
1/2% x 459 gwivel adapter, 2 used,
9355 x 8 x 8WH
Relief valve, RD11D, 2000 psi
Relief valve, RD11C, 1500 psi
5/8" hydraulic tube
178" x 1/4" Steel bushing, 2 used,
C3109 x 8 x 4WH
1/4'* Steel hex head plug, C3159 x
AWH
5/8 tube clamp, 8 pr. used,
#100 Girard
3/4" tube clamp, 4 pr. used #100 Givard
3/8" hydraulic hose, 2 used, 57"
1/2" hydraulic hose, 24-1/2", 2 used
1/2" straight swivel restricted adapler,
61SA08 x 08 Imperial

Mount plate, relief valves
1/2" hydravlic hose, 90", 2 used
Tie strap, nylon, 12 used
3/4" hydraulic tube
5/&" Straight hydrauvlic restricted
tube fitting
7/8" O-ying straight swivel adapter,
2 H0714=-08 Cross




30




REF.
NO,

1 G2 DD e

0 -3 M

i

12
i3
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

PLATFORM AND ENGINE HOOD

PART
NO.

17-101
17-102
17-103
17-104
17-105
17~106
17-107
17=-108
17-108
17-3110
17-111
17-112

17-113

17-114
17-115
17-116
17=-117
17-118
i7-119
17-120
17=-121

17=-122.

17-123
17-124

17125

17-126
17-127
17-128
17-129
17-130
17=131
17-132
17-133
17-134
17=135
17-136
17-137
17-138
17=139
17-140
17-141
17~142
17143
17-144
04-112
05=110
17-145
17~146
17-147

01=613
17-148

DESCRIPTION

Grill

Hood, front

Hood, right side

Shield, platiorm, RH

Hood support, gasoline

Hood support, diesel

Shield, platform, front
Panel, platform, front

Panel, instrument

Side panel, RH, platform
Side, control panel

Panel, control

Panel, control top

Panel, rear, platform

Cover, control panel side
Platform

Side panel, LLH, front platform
Side panel, LH, reax platform
Support, tower

Ribs, platform mount, 2 used
Support, rear platform
Support, front platform

Hand rail, platform, 2 used
Shield mount, 2 used

Shield, platform, LH

Brace, ladder

Ladder

Fuel tank

Tank straps, fuel, 2 used
Hydraulic tank

Bracket, tank rail support
Tank rail, LH

Tank yail, RH

Tank strap, hydraulic, 2 used
Rib, platform center

Spacer, tank rail support
Plate, hood hinge

Hood, left side

Hinge, hood

Connecting angle, platform panel
Tank strap anchor, 8 used
Bol{ with nut, tank strap
Angle, signal control mount
Bracket, swivel arm stop

Spring, swivel arm return, 641 Winks
. Chain, swivel arm return

Cap, fuel tank (F1689)

Gasket, fuel gauge (F5949)
Guage, fuel (F5948

3/4" % 2 gtandard hex bushing
Breather, hydraulic tank (FT530)
Filter screen, fuel tank (F5950)

31




32

REF.
NO.

L

11
12

PART
MNO.

17-149
17-168
17-180

17-151
17-167
06=124

01-615
01-614

01~619
01-316

19-134
19-135
01-558
01~563
19-136
19-137

SEATY AND STEERING

DESCRIPTION

Steering column cap, 18" wheel,
- 0026 (F 5031}

Steering column cap, 14" wheel
0027 =, (F 6575) :

Steering column cap holder, - 0026,
{(¥5032)

Steering wheel, 18", — 0026, {F§292)

Steering wheel, 14',.0027 =, (F6575)

Nut,ssteering column, 15/16 - 20,
21084 CharLynn

Steering orbitrol colummn, SCB Char-
Lynn

Steering orbitrel control unit, UD=01
Chay-Lynn

Seal kit for 01-614 orbitrol

3/8" x 45% gswivel adapter, 4 used
3874 Couplomatic (F 6295)

Steering cylinder pin, #201 Garrison

Cylinder mount

Steering cylinder, 2850 Garrison

Seal kit for 061~-558 cylinder

Tie rod end, 32796 Garrison

Clamp, drag link, 253 Garrison

REF.
NO.

PART
MO,

01-305

01~234
OL-229
17=-152
17154

17-156
17-158

17=-159%
04110
17-160
17-161
17-162

17-163
17-164

17~165
17~166

DESCRIPTION

3/8" x D00 swivel adapter, 2 used,
2405 x 6 x 6WH
3/8" Hydraulic hose, 100", 2 used
3/8" Hydraulic hose 57", 2 used
Seat assembly (F 5918}
Bottom seat cushion,
(¥ 5920)
Back cushion
(¥ 5921)
Spring and cylinder adjusting
bracket (F 5501)
Cup washer (F 5502)
Spring, seat assembly (F 5705)
Shock absorber (F 58686)
Plate, bottom pivot (F 5505)
Seat spring and hydraulic assembly
complete (F 5703}
Seat bracket (F 5867)
1/2r x 1-3/4" N,C, cap serew
Seat adjusting rail, top (F 6079)
Seat adjusting rail, bottom {F §080)
Roller for seat adjusting rails (F 6081}




REF.
NC.

- W i R

P
19, =
2T s
18— j%%@/ .
@‘@/l i
: A

HYDRAULIC CONTROL LEVERS

s \’.4
o
@m 5 \\\Ej
16

PART

NG, DESCRIPTION
18~101 Pedal, pickup selector

5/16" x 3-1/2" NCHT eap screw
18-102 Mount, pickup selector pedal
06-133 Conical washer; 2 used, (F 5551}
05-103 Friction disc, 2 used (F 5546)
18-103 Rod, pickup selector
18-104 Rod lever, pickup selector
18-105 Lever, pickup, selector
18-106 Vertical rod, pickup selector
18-107 Rod, system selector
06=-125 3/8" Clevis, 3 used
18-108 Lever, system selector
18~109 Rod, pickup, vertical
18-11¢ Lever, pickup & cage, 2 vged
18-111 Mount plate, control lever
18=-112 Bell crank, selector valves, 2 used
18~113 Rod, Cage, vertical
18~114 Bell crank, pickup & cage valves,
2 used

05-118 Ferrule, 1-3/4", 4 used
05-133 Ferrule, 3/4", 4 used

REF.
MNO.

PART
NO.

05-153
18=115
18-116
18-117
18~118

18-118
18-120
18-121
01~512

01~504

06=-130
05-151

DESCRIPTION

Ferrule, 3/8", 3 used (F 440}
Rod, pickup selector, horizontal
Rod, Cage & pickup, horizontal
Lever, Selector valve, 2 used
Bell crank, pickup &cage valve,
2 used
Red, system selector
Link, cage valve
Link, pickup valve )
Valve, Pickup & cage, SPYE 3-3NR~NH
Gresen
Valve, selector, 850 Gresen
Washer, (F 246)
3/8" x 3/4" NCHT cap screw
5/16" x 3" NCHT cap screw
5/16" x 2-1/4" NCHT cap screw
5/16" x 3-1/4" NCHT cap screw
5/16" x 2-1/2" NCHT cap screw
Clevis Pin, 1/4" x 1-1/4", 2 used
Knob, lever, 1/2"" NC thread,
(F 5055) 3 used




34

REF,
MO,

O 00 =T O W L0 DD

ped ek ot
[

PART
NO.

05=-125
18-122
06-107
05-126

05-152
06~116
05-117
18-123
18-124
04=-109
06-127

THROTTLE CONTROLS

DESCRIPTION

Knob, throtile lever (F 5554)

Lever, throttle

Conical washer {F 1002)

Friction disc (F 1003}

5/16" x 1-1/4" NC cap screw

Cable, throtile, 38"

Clamp, throtile cable, 2 used (F 5861)

Pulley w/swivel (F 5179}

Bracket, throttle pulley

Foot throtile

Spring, diesel 525 Winks

Ball joint, 1/4" R, H., 5 used
(¥ 5077}

REF.
NO.

13
14
15
16

1w
i8

PARY
MNO. -

18~135

i8-126
02-119

05=-149
18-127
18~147
18-128
18-129
18-130

18-148

DESCRIPTION

Throttle rod, horizontal, 20"

3/8" x 1-1/4" NCHT cap screw

Lever, throttle cross shaft

Rod end, FR-8N, 2 used (F 6212),
- 00631

1/2" Set collar

Cross Shaft, throttle, — 0031

Cross shaft, throttle, 0032 -~

Governor rod, 18-1/4", gasoline

Bell erank, throttle, gasoline

Throttle rod, vertical, 23-1/2,
gasoline

Throttle rod, 32", diesel




REF.
NO.

i

2

S

oo -t d;an

i0

1t
12
13
14

PART
NO.

056-150

18-151
02=119

18~132

18-133
05~105
18~134
18-135
06~128

18-136

18-137
18~138
18-139
18-140

ne?

TRANSMISSION SHIFT MECHANISM

DESCRIPTION

Knob, shiff lever, 3/8" NF thread,
(F 6278)

Shift Jever, transmission

Rod end, 1/2" RH female thread,
FR~8N Spherico (F 6212)

Rod, shift connecting, front, 1/2"
x 40"

Shaft, shift lever

374t set collar, 2 used

Bracket, shift shaft, 2 used

Lever, shift shaff .

Ball joint, 3/8" RH threads, 2 used,
(F 1294)

Rod, shift connecting, rear, 3/8"
x 30

Bell crank, shift selector

Lever, shift shaft

Mount, shift shaft

Shaft, shift,

REF.
NO.

PART
NO.
18-141
18-142
18-143
02-121

18-144
18~145
18~146
06~-129
02-120

05153

DESCRIPTION

Shaft extension, shift

Pivot, shift lever

Shift link

Rod end, shift lever, 1/2" RH male
thread, TRE-8N Spherico (F 5992)

Drag link, 3/8" x 5-1/2"

Shift lever

Spacer, 6 used

Ball joint, 3/8", LH thread, 2 used,
(F 1295}

Rod ends, 1/2", LH female thread,
FRL-8N Spherico

Ferrule, 3/8" 5 used, ( F440)

Roll pin, 1/4" x 2%,.3 used

3/8" x 1" NCHT cap screw

1/9m x 1-3/4" NCHT eap screw

3/8" x 2-3/4" NCHT cap screw

Key, L/4" x 1/4" x 1"

5/16" x 3/4" NC square head set
sCrew







REF.
NO.

i3

™o

PART
NO.

15-138
19-139

15-1406
19-141

19~-142

- 63-130
-19-144

19~-145
19=-146
19-180
19-181
19-182
19~-183
19-147
19-148

19-149
19~150
19-151

06-125
06-126
19-152
15-153
19-154
04-111
19-155
19-156
19-157
19-158
19-184
19-185
19-186
18-187
19-188
19-189
19-190
19-191

BRAKE AND CLUTCH

DESCRIPTION

Clutch master cylinder, F 22977
Wagner
Washer, stop light adapter, 19/32",
¥ 603 Wagner
Adapter, stop light, F 2678 Wagner
Washer, stop light adapter, 1/2",
F 602 Wagner
Adapter, stop light, ¥ 3474 Wagner
Switch, stop light, SL. 134 Echlin
Brass fitiing, 7727 WH
Hydraulic clutch line, 1/4"
Brass fitting, 7708 WH
Hydraulic clutch line, 1/4%
Hydraulic brake line, 14"
Hydraulic brake line, 1/4"
Hydraulic brake line, 1/4"
Brasg fitting, 200 x 4 WH
Pedal extension, brake and clutch,
2 used i
Pedsl lever, brake and clutch, 2 used
Pedal pad, brake and clutch, 2 used
Push rod, brake and clutch cylinder,
2 used
3/8" NF nut
53/8" clevis, 2 used
Pin, 3/8" clevis, 2 used
Pivot shaft, brake and ciutch
Pedal hanger bracket, LH
Pedal hanger bracket, RH
Brake return spring, 2 used (F 1517)
Brake return spring holder, 2 used
Bullchead branch tee, C 5725 x 4 WH

Brake master cylinder, F 27304 Wagne:

Bulkhead union, C 2325 x 4 WH
Hydraulie clutch line, 1/4"
Hydraulic brake line, 1,/4'
Hydraulic brake line, 1/4"
Hydraulic brake line, 1/4"
Hydraulic brake line, 1/4"
Hydraulic brake line, 1/4"
Hydraulic brake line, 1/4"
Brake hose, F 4000 Wagner

REF.
MO,

PARY
MO,

19-192
06~131
19-159
19-160
19-161
19=162

19-163

19-164
19=-165
15-166
19-167
19-168
19-169
19-170

02-119
19-171

19=172

19178
19-174

19-175
19176
04=-101

19-177
19-178
19-179

19-196
06-136

DESCRIPTION

Clutch hose, F 27048 Wagner

Spring lock, 5188 WH

Brake line support

Brass fitting, 7734 WH

Vacuum booster brace

Vacuum booster, C 464R Midland

3/8" x 1/4" NPT Hex bushing, 2 used
/47 air filter

3/8" close nipple

1/2" x 3/8" NPT Hex bushing

Vacuum check valve, C11475 Midland
3/8" x 1/2" hose coupler, 2 used (FT193)
Brake lever assembly, 01009300 Orscheln
Brake cable assembly, 15259600 Orscheln
Link spacer, 81000131 Orscheln

Cable clamp, 81000104 Orscheln
Spacer, 81000108 Orscheln

5/8" NF Jam nut

Rod end, FR-8N Sperico (F 6212)
Clutch Jever )

1/2" NF Nut, 3 used

1/2" x 3" ready bolt, NF

Mount brace, slave cylinder

Mounting bracket, clutch slave cylinder
Slave cylinder, ¥ 26022 Wagner

Spring anchor {F 6056}

Spring ( ¥ 747)

Plug, 1/8" NPT

Brake cable mount

50° Elbow, 400 x 4 WH, 2 used

Brace, emergency brake cable

7/16" NF Nut, 2 used

Vacum hose, 1/2" ID x 55" Long, gascline
Hosge clamp, 2 used, 4-4553 BK.

3/8" Standard black coupling

1/4" x 1/8" NPT HEX bushing

1/8" x 1-1/2 standard black nipple

8/8" x 1-1/4" NC cap screw, 4 used
5/16" x 1~1/4" NC cap screw, 6 used
7/16" x 1-1/4" NF cap screw, 2 used
5/16" x 2~1/4" NC cap screw, 2 used
1/2" x 1-3/4" NC cap screw

5/16" x 1" NC cap screw, 2 ugsed

3/8" x 1-1/2" NC cap screw, 2 used

37




38

REF.
NO.

Ol e b b

PART

- NC.

15-101
19-102
19-103
19-104
19-105

DESCRIPTION

Front axle assembly

Spring, front, 2 used

"M bolt, front spring, 4 used
Spring shackle, 2 used

Bolt, reayr shackle, 4 used
1-1/8" NF Esna Nut, 6 used

FRONT AXLE

REF.
NG,

7
8

9
10
11
12

PART
NOG.

19=106
15-107
19-195
19-108
15-109
19~110
19-901

DESCRIPTION

Front wheel, 10 hole, 2 used, #31279

Lug nut, LH, 10 used

Toug nut, RH, 10 used

Tire, 14 : 17.5=-10 ply SAT duplex, 2 used
Valve stem, 2 used, 165R Balkamp

Bolt, front shackle, 2 used

Tire &wheel assembly




41

o
he] e

o

mfzg o~

ELECTRICAL SYSTEM

REF. PART REF. PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 03~102 Headlight with housing, 2 used 20 03-123 Wire harness, deck to rear
(F 6428) 21 03~124 Wire harness, starter to terminal
03103 Sealed beam unit only {F 6429) block, gasoline
2 03-104 Turn signal light, 4-810 Dietz,
2 used 03-125 Wire harness, starter to terminal
3 03-105 Wire harness, front lights block, diesel
4 03-106 Wire harness, deck to hood 22 03-126 Wire harness, rear lights
5 03-107 Control, signal light, 628-5001 23 03-127 Elegtric cable, 4 strand; 192", 7793
Visall Belden
8 03-108 Switch, Light (F 262) 24 03~128 Electric cable, 6 strand, 192", 7794
7 03109 Switch, 2 used (F 5235) Belden
8 03~110 Switeh, ignition, 956~4704 CH 25 03-129 Juction block assembly (F 6039)
9 03-111 Circuit breaker, 3005~30 CH 26 03130 Switch, stop light, SL-134 Echlin
10 03=112 Fuse, 14 amp 27 03-131 Switch, Hmit, 3 used, (F 946}
11 03-113 Flasher, 550 Echlin 28 03-132 Sending unit, cil pressure, 3535
12 03~114 Switch, 2 speed, 2 x 465 Grainger Stewart Warner
13 03-115 Gauge, temperature, 311 HH Stewart 29 03~133 . Sending unit, oil pressure, 3538
Warner Stewart Warner
14 03-116 Gauge, oil, 306 DD Stewart Warner 30 03-134 Electric fuel pump, #476087 Bendix
15 03-117 Gauge, amp. 359 EN stewart Warner 31 03-135 Battery cable
16 03=-118 Console light, 81~3505 NAPA 32 03~136 Ground cable
17 03-119 Switch, solenoid control, 10 used a3 03-137 Battery, gasoline, 24-3000
{F 5237) 03=-138 Battery, diesel, 24-4000, 2 used
18 03-120 Terminal block, 4721-P8 C.H., 34 03-139 Battery hold down, gasoline
2 used 03-14¢6 . Battery hold down diesel
19 (3~121 Wire harness, deck to engine, 35 03=141 Tail & Stop light, 6-410R Dietz,
gasoline 2 used
03~-122 Wire harness, deck to engine, 36 03-142 Solenoid coil only for 01-509 & 01-515
diesel 37 03-143 Battery hold down bolt, 2 used {F 6551)

38 03-144 Baitery hold down grommet (F 6328)




42

REF.
NO.

1

2
3
4
5
6
7
8
9
10
i1
12
i3
14
15
16
17
18
19

PART
NO.

20-101
20~102
06-134
20~104
20~-105
20-106

20-107
20-108
20=-109
20-1160
20-111
20-112

20-113
20-114
20-115
20~116

20~117
20-118
20-115
20=-120
20-1.21
20-122
20-123
20-124
20-125
20-126

ﬁ/] E
&

RADIATOR AND ENGINE MOUNT

DESCRIPTION

Radiator, THC gasoline
Radiator, ITHC diesel
Hose clamp, 4 used, 4~1204 BK
Radiator hose, 7031 NAPA
Radiator cap
Radiator hese, FM53 Modoc
3/8" x 3" Carriage bolt, 2 used
Mount bracket, engine & radiator
Radiator pad, 2 used
Motor mount, 3 used, 3-5114 BK
Front engine support
Bushing, 1-7/16" long
Motor mount, 3 used, 3-5115 BK
9/16" x 3" NC Cap Screw
9/16" Egna Nut, 3 used
Spring, radiator mount, 2 used
3/8" Washer, 2 used
3/8" NC Nut, 2 used
Engine mount spacer, 2 used
Engine mount, 2 used
Engine mount fo frame, 2 used
Bushing, 1-11/16" long, 2 used
9/16" x 3-1/2" NC cap screw,

2 used
1/2" x 2" NC cap serew, 8 used
Shroud
Alternator wount, THC gasoline
Wind haffle, lower right section
Wind baffle, lower left section
Wind baffle, bottom section
Wind baffle, fop section
Wind baffle, right side
Wind baffle, left gide
Cover plate, radiator side, 2 used
Support Strap, Radiator Top




43

AR INTAKE AND EXHAUST

REF. PART REF. PART
NO. NO. BESCRIPTION NO. NO, DESCRIPTION
1 20-127 Air Cleaner 11 20-137 Rubber elbow, 2-1/4" ID x 450,
20-133 Element, air cleaner gasoline
2 20~128 Bleeder, air cleaner 20-148 Hubber elbow, 2-1/4" ID x 200, diesel
3 20~129 Clamp, air cleaner mouni, 2 used 12 20-158 Exhaust pipe, THC gasoline
4 20-130 Hose, 3" LD, x 4" long 20~144 Exhaust pipe, IHC diesel
5 20=131 Air cleaner stand 20=145 Exhaust pipe, Ford gasoline
G 20-132 Pre cleaner, H 253 Donaldson 13 20-139 Muffler, IHC gasoline 0035 =~ 22800
7 06135 Hose clamp, 4 used, 4-1216 BK SM
8 20-134 Rubber elbow, 3" x 90° 20-140 Muffler, THC diesel, 21475 SM
9 20-135 Rubber bushing, 2-1/4" o 37, 14 20-141 Mounting bracket, mutfler clamp,
P10-4090 gasoline
10 20~136 Pipe, 2-1/4" ID x 25" gasoline 20=147 Mounting bracket, muffler calmp,
20~146 Pipe, 2-1/4 IDX 23-1/2", diesel diesel
15 20-142 Muffler clamp, gasoline, 35 -~ 408

SM
20~143 Muffler clamp, diesel, 3 — 4889 SM



44

CAR

PARTY

REF.

BESCRIPTION

Cab complete with door

MO,
17-168
17-170
17-171

NO.

Door for cab
Blower for cab



